®
JEFRYVE R IR 7]
www. bjoka- vip. com M-ail: postmaster@ oka-vip.com

Certificate of analysis

i % 3N LRI iR MOPS CAS 1132-61-2
figs) D11265 fitik 0K202411087
A= H 2024-11-08 S H HA 2026-11-07
PATHRUE - VbR v
S E _ \
AR SE 45 R
SPECIFICATION STANDARD RESULTS
PROPERTIES
AR EREEY /i NN e
Appearance White powder crystal Conform
i
a 99. 0%-101. 0% 99. 46%
content
AN
K9] <0. 5% 0. 15%
water content
THRRE, <19 0. 36%
Loss on drying
W IJ—:"
kg”“ : 279-281°C 281°C
melting point
R ot i Rre
Solubildty Colorless, clear Conform
PH 3.64.4 4.1
—
§R4K%@ <0. 05% 0.03%
chloride
25 sy R
Lk <0. 005% 0. 002%
sulfate
A
e <0. 0005% 0. 0002%
heavy metal
AME OGS /260nm -0 50 0
UV absorbance / 260nm <0. 05% 0.03%
AN E/280nm
- <0. 039 . 019
UV absorbance / 280nm 0. 0% 0.01%
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HE: WERMRA TR, ZEEERATIRK, WHERRE FERESRK.
QA: FLIUKIK QC:

Hohb: JERCHEXEEAE 7 SEAEENLRE BB 327 %, HiE4H:100080




